
H
arm

ony B
ench/B

ank – E
N

/N
L

HARMONY 50-8
BENCH/BANK

M
A

N
U

A
L • H

A
N

D
LE

ID
IN

G

MANUAL • HANDLEIDING

Light blue/Lichtblauw
#WA0455

Terracotta
#WA0457

SUPPORT/KLANTENSERVICE .   .   .   .   .   .   .   .   .   .   .   .   .   .   .   .   .   .   .  1

WARRANTY/GARANTIE  .   .   .   .   .   .   .   .   .   .   .   .   .   .   .   .   .   .   .   .   .  2

NAMES AND PARTS/INHOUD VAN ONDERDELEN .   .   .   .   .   .   .   .   .   . 3

ASSEMBLY OF THE BENCH/MONTAGE VAN DE BANK  .   .   .   .   .   .   4

TABLE OF CONTENT/ INHOUDSOPGAVE



1

H
arm

ony B
ench/B

ank – E
N
/N

L

S
U

P
P

O
R

T
 •

 E
ng

li
sh

 •
 N

ed
er

la
nd

s
K

LA
N

TE
N

S
E

R
VI

C
E

SUPPORT

IN
TR

O
D

U
C

TIO
N

 • IN
TR

O
D

U
C

TIE

Frequently asked questions and additional instructions that are not included in 
this manual can be found on the online Louët Helpdesk.  

At www.louet.nl you will find a link to our online Louet support. Search on: 
Harmony. Here you will also find a digital version of the manual supplemented 
with videos and adjustments.  

If you do not find the answer to your question there, please contact your dealer 
or open a support ticket on the online help desk using the form ‘Submit a 
request’. If the question is related to a part, please provide the part number (see 
part list on page 3). 

Veelgestelde vragen en extra gebruikersinstructies die niet in deze handleiding 
zijn opgenomen vind je op de online Louët Helpdesk. De link vind je op www.
louet.nl > support.  

Hier vind je ook een digitale versie van de handleiding aangevuld met filmpjes en 
aanpassingen.  

Als je daar het antwoord op je vraag niet vindt, benader dan je dealer of vul het 
supportformulier in op de online helpdesk. Als de vraag over een onderdeel gaat, 
geef daarbij dan het onderdeelnummer door (zie onderdelenlijst op pagina 3). 

Louët Support Zendesk



2

H
arm

ony B
ench/B

ank – E
N
/N

L

W
A

R
R

A
N

TY
 •

 E
ng

li
sh

 •
 N

ed
er

la
nd

s
G

A
R

A
N

TI
E

W
A

R
R

A
N

TY • G
A

R
A

N
TIE

WARRANTY

Louët’s product warranty covers all manufacturing defects for 2 years from the 
date of purchase. Louët products are made for hobby use. 
Due to high quality manufacturing and materials used, Louët products are very 
durable and will last for many decades of regular use. Replacement parts resulting 
from regular wear, damage or misuse are not covered by the warranty. 
For more information, please refer to the general warranty information that can 
be found on the Louët website. If you have an issue you feel is warrantable, please 
contact customer support (www.louet.nl and click on support)

Louët’s productgarantie dekt fabricagefouten tot 2 jaar na aankoop. De Louët 
producten zijn gemaakt voor hobby-gebruik. 
Door de hoogwaardige productie en gebruikte materialen zijn Louët-producten 
zeer duurzaam en gaan ze bij normaal gebruik vele decennia mee. 
Het vervangen van onderdelen die gevolg van slijtage, schade of verkeerd gebruik 
zijn, vallen niet onder de garantie. 
Voor meer informatie verwijzen wij naar de algemene voorwaarden die je vindt 
op de website van Louët. Als je aanspraak wilt maken op garantie neem dan con-
tact met de klantenservice.



3

H
arm

ony B
ench/B

ank – E
N
/N

L

NAMES AND PARTS

Sub-parts list Onderdelen Part#/artikel nr.
1 Side leg Staander HU1091
2 Shelf (f) Schapregel (v) HU1095
3 Shelf (m) Schapregel (m) HU1094
4 Bench seat Zittingregel HU1093
5 Seat fastening bar Zittingsteun HU1092
Hardware bag Beslag zakje
6 5x40 mm screw flathead 5x40 mm schroef BS0043
7 4x17 mm screw flathead 4x17 mm schroef BS0027
8 Rubber foot Rubber pootjes BA0079
9 5x50 mm screw flathead 5x40 mm schroef BS0068

 • English  • Nederlands

Open the box and sort the parts. Hardware is packaged by weight and as a result, 
sometimes, you will have extras. 

Open de doos en sorteer de inhoud. Van sommige onderdelen (schroeven en 
koorden) zijn soms meer bijgesloten dan de inhoudsopgave aangeeft.

1 2 3 4

5

7

8

9

 •
 E

N
 •

 N
L

N
A

M
E

S
 A

N
D

 P
A

R
TS

 • N
A

M
E

N
 E

N
 O

N
D

E
R

D
E

LE
N

6



4

H
arm

ony B
ench/B

ank – E
N
/N

L

Assembly of the Bench / Montage van de bank

PARTS
•	 4x 4x17 mm screw
•	 2x side leg

ONDERDELEN 
•	 4x 4x17 mm schroeven
•	 2x staander

1A Take the two side legs of the bench. Each side has two pre-drilled holes for 
screws. 

1B Attach all four rubber feet to the bottom of the bench using the 4x17 mm 
screws.

1A Neem de twee staanders van de bank. Elke staander heeft twee voorgeboorde 
gaten voor de schroeven.

1B Bevestig alle vier de rubberen pootjes aan de onderkant van de bank met de 
meegeleverde 4x17 mm schroeven.

 •
 E

ng
li

sh
 •

 N
ed

er
la

nd
s

1B1A

1. A
S

S
E

M
B

LY O
F

 TH
E

 B
E

N
C

H
 • M

O
N

TA
G

E
 VA

N
 D

E
 B

A
N

K



5

H
arm

ony B
ench/B

ank – E
N
/N

L

 •
 E

ng
li

sh
 •

 N
ed

er
la

nd
s

Take the two leg pieces and the two crossing shelfs—one with a slot and one that 
slides through the slot.

1C There are two notches in each leg. Insert the slotted shelf into the lower notch 

of one leg. Then bring the second leg and attach it to the other side of the shelf. 
Tighten the joint slightly.

1D Now take the second shelf (the one without a slot) and slide it through the 
already installed shelf. 

1E Tap gently with a rubber mallet or your hand until it fits snugly and sits fully in 
the groove.

Neem de twee staanders en de twee schapregels—één met een sleuf en één die door 
de sleuf schuift.

1C Elke staander heeft twee inkepingen. Plaats de schapregel met de sleuf in de 
onderste inkeping van één staander. Breng daarna de tweede staander erbij en 
bevestig deze aan de andere kant van de schapregel. Draai het geheel lichtjes aan.

1D Neem nu de tweede schapregel (zonder sleuf) en schuif deze door de sleuf van 
de eerste schapregel.

1E Tik voorzichtig aan met een rubberen hamer of met de hand tot hij stevig en 
volledig in de groef zit.

1D1C

1. A
S

S
E

M
B

LY O
F

 TH
E

 B
E

N
C

H
 • M

O
N

TA
G

E
 VA

N
 D

E
 B

A
N

K

PARTS
•	 2x shelf
•	 2x bench seat

ONDERDELEN 
•	 2x schapregel
•	 2x zittingregel



6

H
arm

ony B
ench/B

ank – E
N
/N

L

1H1G

 •
 E

ng
li

sh
 •

 N
ed

er
la

nd
s

Once the frame is fully assembled, it’s time to attach the seat.

1G 1H The seat consists of two separate wooden panels that slot into the legs. 
Slide each pieces into its respective slot onto the frame.

Wanneer het frame volledig in elkaar zit, is het tijd om de zitting te plaatsen.

1G 1H De zitting bestaat uit twee afzonderlijke houten zittingregels die in sleuven 
aan de binnenzijde van het frame schuiven. Schuif elk zittingregel op zijn plek.

1F1E

1. A
S

S
E

M
B

LY O
F

 TH
E

 B
E

N
C

H
 • M

O
N

TA
G

E
 VA

N
 D

E
 B

A
N

K



7

H
arm

ony B
ench/B

ank – E
N
/N

L

1L

1J1I

 •
 E

ng
li

sh
 •

 N
ed

er
la

nd
s

Flip the bench upside down.

You will now attach the two fastening bars underneath the seat using screws. 
This is the only hardware required for this bench.

Draai de bank om zodat de onderkant boven ligt.

Je gaat nu de twee zittingsteun (verbindingslatten) onder de zitting bevestigen 
met schroeven. Dit is de enige hardware die voor deze bank nodig is.

1K

1. A
S

S
E

M
B

LY O
F

 TH
E

 B
E

N
C

H
 • M

O
N

TA
G

E
 VA

N
 D

E
 B

A
N

K

PARTS
•	 2x fastening bars
•	 4x 5x40 mm screw
•	 6x 5x50 mm screw

ONDERDELEN 
•	 2x zittingsteun
•	 4x 5x40 mm schroeven
•	 6x 5x50 mm schroeven



8

H
arm

ony B
ench/B

ank – E
N
/N

L

 •
 E

ng
li

sh
 •

 N
ed

er
la

nd
s

1M 1N These fastening bars has five pre-drilled holes each. Use the provided 
screws to attach them securely:

Insert 3 long screws 5x50 mm into the middle three holes
Insert 2 short screws 5x40 mm into the outer two holes

1O Repeat for both bars. Make sure everything is tightened securely. 

TIP: If the cross shelves are blocking when you’re trying to drill the screws into 
the bar, you can temporarily remove the shelves. This will give you more space 
to drill the screws easily.

1M 1N Deze zittingsteun hebben elk vijf voorgeboorde gaten. Plaats ze aan de 
onderkant van de zitting, één aan elke zijde.
Bevestig ze met de meegeleverde schroeven:

Draai 3 lange schroeven 5x50 mm in de middelste gaten
Draai 2 korte schroeven 5x40 mm in de buitenste gaten

1O Herhaal dit voor beide zittingsteunen. Zorg ervoor dat alles goed strak is 
aangedraaid

TIP: Als de schapregels in de weg zitten, verwijder ze dan tijdelijk. Zo creëer je 
meer ruimte om de schroeven goed te plaatsen. 

1M

1. A
S

S
E

M
B

LY O
F

 TH
E

 B
E

N
C

H
 • M

O
N

TA
G

E
 VA

N
 D

E
 B

A
N

K

1N

1O



9

H
arm

ony B
ench/B

ank – E
N
/N

L

1Q

1P

 •
 E

ng
li

sh
 •

 N
ed

er
la

nd
s

Make sure all screws are securely tightened into the bar. 

Your bench is now complete and ready to use. Happy weaving!

Zorg ervoor dat alle schroeven goed vastzitten in de zittingsteun.

Je bank is nu helemaal klaar voor gebruik. Veel plezier met weven!

1. A
S

S
E

M
B

LY O
F

 TH
E

 B
E

N
C

H
 • M

O
N

TA
G

E
 VA

N
 D

E
 B

A
N

K



NOTES


